Department of Drinking Water Supply and Sewerage
Development under the State Agency of Architecture,
Construction, Housing and Communal Services

Grant No. 0628-KGZ (SF)

Issyk-Kul Wastewater Management Project
SLUDGE MANAGEMENT PLAN

international eNGINEERING SERVICES INC.

@ temEISH uluslararas! muHENDISLIK HIZMETLERI A.S.

October 2023

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.



&> temelsy
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

TABLE OF CONTENTS

EXECUTIVE SUMMARY ...ttt reeeeisreeeei s reseass s resasss s reaas s s s eass st renssssstsnssssseenssssnennssesnennssenne VI

B |V 1300 1 0 10 o I [ N 1
[...]
European Union, and Russia were listed and compared. The most stringent legislation was found to
be the Russian legislation in terms of pathogenic contamination of the sludges. These legislations
were also similar in most of the heavy metal threshold limits. Russian legislation also required

additional parameters to be satisfied for the land application of the sludges (Section 3).

_Vi_

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.



&> temelsy
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

The sludge management plan was structured based on the previously conducted sampling practices
and the Sampling Evaluation Report that was approved by ADB, where heavy metal levels and
leaching tests were evaluated to be suitable for the management of the sludge. Most of the ponds are
reported to contain sludges are contaminated by helminth eggs, which are a persistent form of
pathogens. Several of these ponds in Balykchy were reported not to contain pathogens, however,
since the ponds are still active, the sludges in these ponds should also be considered pathogenic. Re-
evaluation of the sludges for various aspects such as heavy metals, pathogenic organisms, nutrient
content, and dry matter content should be carried out if necessary before the sludge management

operations (Section 4).

The report aimed to present the most suitable management options for the sludges, based on the
previous evaluation reports, and to present a guideline on the execution of this plan. The management
options in the report were also structured based on the local authorities' capabilities to conduct these
operations. Alternatives were presented for each site, in order to provide flexibility to the operations
and adapt to the changing conditions with re-evaluation of the sludge characteristics that is going to
be conducted before management practices begin. Alternatives were also provided to adapt to the

use of these ponds as treated water storage or emergency case storage ponds for new WWTPs.

The ponds that are investigated generally contain solids content of more than 20%, and therefore,
removal in the solid phase is preferred. In order to conduct the sludge removal operations, the
supernatant waters should be removed before conducting sludge removal operations. De-sludging
operations can start after the irrigation season while the water level is minimum, and this is especially
important for the Irrigation Pond. Contamination of the nearby streams should be avoided and water
quality parameters of the discharged waters and the current status of the streams should be evaluated
carefully. In Karakol, the surface waters (supernatants) in the Ponds may not be discharged to the
nearby Karakol River since it discharges to Issyk Kul. Therefore, sludge management options should
consider water diversion and treatment from these ponds. As an alternative, until new WWTP will be
commissioned, surface water can be discharged to irrigation pond after treatment. The sludges are to
be removed via earth removal machinery (excavators) and can be carried via tractors/trucks to the

disposal or treatment locations.

The existing ponds in Balykchy can be utilized as drying beds for extended dry stabilization.
Stabilizing the sludges in the existing ponds is a straightforward and cost-efficient option.
Subsequently, these sludges can be used for land application purposes after meeting the pathogenic
organism criteria in the legislation following the extended storage for pathogen stabilization. The
sludge from Irrigation Pond can be stored in a dedicated site with a high depth due to the high volumes
of the sludge in the ponds, lack of land availability, and the considerably long time needed for the
sludges to stabilize. The management options with alternatives were evaluated, and considered final

alternatives were reported in Section 5.

- vii -

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.



&> temelsy
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

The report also defines the possible environmental impacts of the sludge management alternatives
(Section 6) and required technical analysis along with the design criteria/minimum requirements for
new infrastructure that is needed for the sludge management operations. Machinery requirements,
along with an example operational plan, is provided along with the monitoring requirements to track

the environmental performance of the sludge management operations (Section 8).

- viii -

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.



&> temelsy
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

1 INTRODUCTION

1 This Sludge Management Plan is developed by a Design and Supervision Consultant
according to the Terms of Reference (clause.2, iv and clause.11, (i) sludge management to
de-sludge the ponds in WWTP area including ponds of 39 ha in Karakol and Balykchy and
disposal of uncontaminated sludge) within Issyk-Kul Wastewater Management Project funded
by ADB.

2 This sludge management plan for the Issyk-Kul region describes how the sludge from the WWT
plant and irrigation ponds could be taken, dewatered, stabilized, and temporally stored in the
proposed disposal areas. Possible alternatives indicated in the draft report are evaluated using
collected data. After comparing alternatives in terms of economy, environmental impacts and
ease of operation, most suitable alternatives are determined for each step of sludge
management plan.

This report covers the following information in the light of collected data until today:
e Determination of dewatering method for the removal of supernatant from the ponds

e Providing water quality parameters that need to be analyzed for discharge of the
supernatant the waters

¢ Information on how to determine the discharge rates to the nearby streams with
consideration of environmental quality

e Determination of sludge removal method proper for each pond site
e Determination of volume of the sludge to be removed and disposed of
¢ Determination of Pathogen removal method for contaminated sludge

e Application criteria for the future use of the sludge, if land application is considered,
including parameters for the analysis that are required by the local legislation, such as
heavy metals, nutrients and organic matter content

¢ Design criteria for the sludge storage areas, including required geological studies of the
lands that are considered for sludge storage

e Design criteria for the sludge storage area construction and measures for the
preservation of environmental quality

e Design criteria for disposal area platforms and access roads
e Machinery requirement with specifications
e Operation plan for sludge removal

e Monitoring of ecological aspects

1]113

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.



&> temelsu
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

2 DESCRIPTION of EXISTING PONDS
2.1 Balykchy Wastewater Stabilization Ponds

3 Sewage deposited into the lagoons at the Balykchy is primarily residential (80%), since there
are limited industrial activities in the vicinity. The biological wastewater treatment system
consists of aeration tanks followed by secondary sedimentation tanks. There are six lagoons
with 62 m (W) x 250 m (L). The ponds are established on an area of approximately 8 ha (Figure
2-1). The depths of these lagoons are 1.5 to 2.5 m. These lagoons were designed to operate
as facultative and aerobic maturation ponds in three series of two ponds. The received water
is reported to be mostly residential.

4  The existing wastewater treatment process is extended aeration activated sludge (Non-
functional). Plant was designed for full mechanical and biological treatment with a design
capacity of 34 000 m?®/day but was not commissioned. The current functioning components of
the activated sludge system includes 16 mm coarse screens with manual cleaning (only one
in use), vortex de-gritting with manual cleaning (two units, one used at a time) and primary
sedimentation (two units, one used). The aeration tanks and secondary clarifiers have never
been used and reportedly leak and likely the utilized primary clarifier tanks also do. After
primary sedimentation the flow is bypassed to the ponds. Overflow from the primary
sedimentation tank is directly fed to the lagoons.

5 The lagoons were originally designed to operate in three series of two ponds each: a
facultative/aerobic pond, followed by a maturation pond. The first series is about 64 m wide
by 160 m long, each pond; the second series is 75 m wide x 160 m long, each pond and the
third series 83 m wide by 160 m long, each pond. The third series (the most southern) actually
is hydraulically connected to the second series through pipes on the 160 m long side and is
not directly fed. There are therefore actually only two series of lagoons that are directly fed
from the primary sedimentation tanks.

6 Existing ponds are used as reserve volume of storage in case of emergency. Besides water
accumulated in ponds are used as winter storage for irrigation of nearby fields. After upgrading
they will be used for the same purpose and as oxidation tanks in order to remove chlorine from
treated water.

Figure 2-1. The overview of Balykchy wastewater stabilization ponds

2] 113

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.



10

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.

&> temelsu
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

2.2 Karakol Wastewater Stabilization Ponds

The wastewater treatment plant in Karakol is not operational and currently, untreated
wastewater directly comes to Karakol Wastewater Stabilization ponds at a flowrate of 7,500
m?3/d. Only one industrial entity discharges wastewater to WWTP; it is a dairy factory. The dairy
factory does not have industrial water treatment (pre-treatment facilities) on the premises. It
discharges untreated wastewater to the city sewage systems. It is estimated that the Karakol
WWTP ponds have an approximate area of 3.5 ha (Figure 2-2). The ponds have around 1.5
m depth.

Existing plant design capacity is 34,000 m3/day. The treatment process used is extended
aeration activated sludge, followed by impoundment in lagoons for polishing before discharge.
The flow enters the inlet works and passes through a single coarse screen before entering a
diversion channel to one of two vortex de-gritting units. This is followed by three primary
sedimentation tanks, of which only one is in service. Flow enters the aeration tank after the
PSTs but is not aerated. The concrete in the aeration tank appears particularly degraded in a
number of areas. Four clarifiers of which one is functional follow the aeration tank. The lagoons
are apparently inter-connected but do not work in series or in parallel. Only one of them is
involved before the final discharge.

As it was the case for Balykchy WWTP, in Karakol WWTP Ponds are also designed to be used
as oxidation tanks, in order to remove chlorine from treated water. These ponds will function
serving the same function and as reserve volume of storage in case of emergency after
upgrading of the WWTP.

It has also been indicated that the ponds are in the habitat of Central Asian frogs. Since after
sampling analysis works, it is found out that sludge is contaminated and to be removed from
ponds, Central Asian Frogs in these ponds are relocated on April 5-20, 2023 from these ponds
to the places corresponding to their natural habitats as indicated in action plan agreed on
November 5, 2020 in order to protect this species.

Karakol WWTP Ponds

Figure 2-2. The overview of Karakol wastewater stabilization ponds

3]113



11

12

13

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.

&> temelsu
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

2.3 Irrigation pond (or BSR as a Russian acronym) of Ak-Suu District Department of
Water resources

A gravity pipeline transmits the treated water from Karakol WWTP ponds to the Irrigation Pond.
The water collected in the irrigation pond is transmitted to the irrigation area by pumping during
irrigation season. A pump station pumps stored water into an irrigation channel where it is
mixed with irrigation water, supplying water for 620 hectares of fields.

Currently, an average of 6,000 m3/d in winter and 12,000 m%/d in summer, treated wastewater
is discharged into the irrigation pond. Besides, pond is fed with several small creeks which
dilutes the wastewater. The active operating volume of the irrigation pond is around 1.5 million
m? on an area of 39 ha (Figure 2-3).

The Irrigation Pond stores the treated effluent during non-irrigation periods to avoid disposal
of the effluent to the Karakol River during these periods. However, it appears to have never
been de-sludged, hence now the storage capacity of the pond is reduced by the settled sludge
in the bottom of this reservoir. Reducing the storage volume also decreases the retention time
in these ponds.

Figure 2-3. The overview of the irrigation pond

4113



14

15

16

17

INTERNAL. This information is accessible to ADB Management and staff. It may be shared outside ADB with appropriate permission.

&> temelsy
ISSYK-KUL WASTEWATERMANAGEMENT PROJECT

Sludge Management Plan

3 SLUDGE MANAGEMENT APPROACHES

Sludge from the ponds that have accumulated over time needs to be handled in a manner that
is both environmentally safe and accomplishable by local capabilities. In order to empty the
ponds, waters that are on the surface of the ponds and sludge that have accumulated at the
bottom of the ponds can be separately handled to the extent that the situation in the field
allows. Dewatering the ponds by removing the waters on the surface, the removal of
supernatants, should be conducted as much as possible to decrease the volume that needs
to be transported elsewhere. The dewatering options will differ depending on whether these
waters being contaminated or not. Subsequently, de-sludging of the ponds (removing the
sludge) can be executed depending on the solids content of the sludges. If the sludge has high
water content, dredging and other methods can be used, or the sludge should be dewatered.
If sludge has a higher solids content, it can be removed with heavy machinery such as
excavators when it has a texture that allows it to be carried by trucks or tractors—higher the
solids content, easier the emptying of the ponds and the transport of the sludges.

According to the legislation followed by Kyrgyzstan, sludges that can be used for land
application purposes (including agriculture, forestry, parks, and recreation, and as such, end
uses along with landfilling) should comply with several requirements. The heavy metal content
of the sludges should be suitable for application and sludges should have no pathogenic
organism content. They also must comply with several other requirements such as dry matter
content, nutrient concentrations, and organic matter content limits. If sludges comply with all
other conditions, but they contain pathogens, they should be treated for removal of pathogenic
organisms. Removal of pathogens can also be achieved with several methods. These methods
can differ between each other in cost, efficiency, the duration for pathogen stabilization and in
various other aspects. The dewatering, and desludging methods, along with pathogen removal
methods and possible end use options in the literature will be discussed in this section.

3.1 Dewatering Alternatives

Waters (supernatant waters/surface waters) that are diverted/removed from the ponds should